
www.manaraa.com

American University in Cairo American University in Cairo 

AUC Knowledge Fountain AUC Knowledge Fountain 

Theses and Dissertations 

2-1-2020 

Sustainable treatment of tanneries wastewater using low-cost Sustainable treatment of tanneries wastewater using low-cost 

and highly efficient materials and highly efficient materials 

Sarah Ehab Abdelkader 

Follow this and additional works at: https://fount.aucegypt.edu/etds 

Recommended Citation Recommended Citation 

APA Citation 
Abdelkader, S. (2020).Sustainable treatment of tanneries wastewater using low-cost and highly efficient 
materials [Master’s thesis, the American University in Cairo]. AUC Knowledge Fountain. 
https://fount.aucegypt.edu/etds/810 
[...]
includes re-tanning, neutralization, dyeing, fat liquoring and any other process needed for 

certain properties required in leather.   

 Re-tanning  

After washing the wet blues, they are re-tanned using a tanning solution consisting 

of 5% basic chromium sulfate and 150 % water. Also, in order to help in fixing the 

chromium, 1% sodium carbonate and 1 % sodium formate are used in the process 

(Ramanujam et al., 2010).  



www.manaraa.com

11 | P a g e 

 

 Neutralization  

The purpose of this stage is to remove the acidity and prepare the tanned leather for 

dyeing and fat liquoring. The wet blues are washed using 200% water and neutralized by 

adding 1% of sodium formate and 1% of sodium bicarbonate. The final pH of the tanned 

leather is 4.8 – 5.3 (Ramanujam et al., 2010).  

 Dyeing and fat liquoring  

These two processes are usually conducted in the same container. After washing 

the tanned leather with 200% water, 200% hot water at temperature of 60 °C with 4% 

required dye is added to color the leather. Then, 12% of animal fat liquor is added to re-

establish the fat content and give the leather the final appearance (Ramanujam et al., 2010).    

2.2  Tanning Wastewater Characteristics 

According to the previous explanation of tanning processes, tanning industry is 

considered as highly environmentally polluting industry due to the large amounts of 

chemicals residues, large amounts of organic wastes and waste effluents are produced 

during these different processes. The total volume of wastewater produced from tanning 

processes for 1 ton is ranged from 30 to 56 m3 (Ayaliew et al., 2014; El-Khateeb et al., 

2017) . However, the characteristics of the tanning wastewater and type of contaminants 

differ according to the stage of the industry produced from as shown in Figure 2.1  (Dixit 

et al., 2015; Sabumon, 2017). 

 

 



www.manaraa.com

12 | P a g e 

 

 

Figure 2.1:  Inputs and Outputs of Tanning Processes 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Beam House Stage  

Soaking  

Un-hairing 

and Liming 

 

De-liming 

 

Used Materials Effluent 

Contaminants  

Water, ammonium 
chloride and degreasing 

agents and bating 
enzyme  

  

Water, Sodium Sulfide 
and calcium hydroxide  

  

Water, Sodium Sulfide 
and calcium hydroxide  

  

Salt, BOD, COD, SS, DS 
and organic N  

  

Sulfides, BOD, COD, SS, 
DS and organic N  

  

BOD, COD, DS, 
ammoniacal N, fat and 

grease 

  

Tanning Stage  

Pickling  

Chrome 

Tanning 

 

Water, Sodium chloride, 
sulfuric acid and formic 

acid  

  
Water, basic chromium 

sulfate, sodium 
carbonate and sodium 

formate  

  

BOD, COD, DS, sodium 
chloride, acidity and 

chromium 

  

Post-Tanning Stage  

Re-tanning 

Neutralization  

 

Dyeing and 
Fat liquoring 

 

Water, dyes and fat 
liquor agents 

  

Water, sodium 
carbonate and sodium 

format  

  

Water, basic chromium 
sulfate, sodium 

carbonate and sodium 
formate  

 
BOD, COD, DS, sodium 

chloride, acidity, 
chromium and fat 

liquoring agent 

  



www.manaraa.com

13 | P a g e 

 

 The effluents discharged from soaking process ranged from 7 to 9 m3/ton raw hides. The 

main contaminants in the effluents are salt residues due to hides preservation, dirt and 

protein matters. For the unhairing and liming process, the discharged effluents ranged from 

9 to 15 m3/ton raw hides. These effluents are considered as the most polluted effluents 

discharged during tanning processes as they contain large amounts of sulfides, lime, 

decomposed hair keratin and non-collagen proteins as shown in Table 2–1 (Ludvik, 2000). 

Sulfides in liming effluents are considered as one of the most dangerous pollutants 

discharged from tanning processes as they react with the hydrogen ions in the acidic media 

resulted from mixing the liming effluents with other acidic effluents discharged from 

tanning processes to produce hydrogen sulfide gas which is a very toxic and corrosive gas 

(Nazer et al., 2006). On the other hand, the effluents discharged from deliming process 

ranged from 7 to 11 m3/ton raw hides and they contain calcium salts, ammonia, sulfide 

residues, degraded collagen protein, decomposed hair keratin and residual enzymatic 

agents (Ludvik, 2000). Generally, as shown in Figure 2.2, beam house stage effluents 

represent 62.5% of the total tannery effluents. In addition, according to the pollutant loads 

summarized in Table 2–1 beam house stage processes discharge around 76% of the total 

BOD and COD, 85% of the total suspended solids and 65% of total chloride amounts in 

tanneries effluents.  

Table 2–1: Pollution Loads for Each of Tanning Processes (Ludvik, 2000) 

Process 

Pollution Loads per ton of hides (Kg/t) 

BOD COD SS Cr3+ S2- 
Ammoniacal 

N 

Organic 

N 
Cl- SO4

2+ 

Soaking 7 - 11 22 – 33 11 - 17 - - 0.1 – 0.2 1 - 2 
85 - 

113 
1 - 2 

Liming 
28 - 

45 

79 – 

122 
53 - 97 - 3.9 – 8.7 0.4 – 0.5 6 - 8 5 - 15 1 - 2 

Deliming 5 - 9 13 – 20 8 - 12 - 0.1 – 0.3 2.6 – 3.9 3 - 5 2 - 4 
10 - 

26 

Tanning 2 - 4 7 – 11 5 - 10 2 – 5 - 0.6 – 0.9 0.6 - 0.9 
40 - 

60 

30 - 

55 

Post-

tanning 
8 - 15 24 – 40 6 - 11 1 – 2 - 0.3 – 0.5 1 - 2 5 - 10 

10 - 

25 

Finishing 0 - 2 0 – 5 0 - 2 - - - - - - 

Total 
50 - 

86 

145 -

231 

83 - 

149 
3 - 7 4 – 9 4 – 6 12 - 18 

137 - 

202 

52 - 

110 



www.manaraa.com

14 | P a g e 

 

 

 

 

 

 

 

Figure 2.2:Effluents Percentages for Tanning Stages 

The effluents discharged from tanning processes, which are pickling and chrome 

tanning, are acidic effluents and their amounts ranged from 3 to 5 m3/ton raw hides in 

which the main contaminants are unreacted chromium, chlorides and sulfates. It can be 

observed, from the data in Table 2–1, that around 71% of the total amount of chromium 

contaminants are discharged from the chrome tanning process. Also, the post-tanning 

processes discharged acidic effluents ranged from 7 to 13 m3/ton raw hides and the main 

contaminants in the effluents are chromium, dyes residues, fat liquoring agents and other 

organic matters. 50% of the chromium contaminants, discharged from post-tanning stage, 

are produced from the re-tanning process, 20% from dyeing process and 30% from fat 

liquoring process (Ludvik, 2000). 

2.3 Treatment Methods  

As indicated in the previous section, tanneries effluents are heavy polluted effluents 

which represent a serious environmental and health problem due to the high amounts of 

chemical and biological contaminants discharged from different tanning processes. The 

characteristics of the effluents varies according to the process discharged from, so it is 

preferred to pre-treat these effluents separately in order to minimize the cost of treatment 

and avoid hazardous risks like forming toxic gases like hydrogen sulfide gas (Nazer et al., 

2006; UNIDO, 2011). In the following sections, the conventional and advanced treatment 

methods of tanneries effluents will be discussed.  

62.58.9

23.2

5.4

Effluent Percentages of Different Tanning Stages 

Beam House

Tanning

Post-Tanning

Finishing



www.manaraa.com

15 | P a g e 

 

2.3.1  Conventional Tanneries Wastewater Treatment 

Conventional tanneries wastewater treatment method is the applied method of 

treatment in many countries to guarantee the quality of tanneries effluents disposed in the 

environment. The conventional treatment method consists of four stages comprising 

primary treatment, secondary treatment, tertiary treatment and sludge disposal.  

 Primary Treatment  

This stage aims to remove coarse matters, chromium III, sulfides and most of 

suspended solids through four steps of screening, equalization and sulfide oxidation, 

chemical treatment and settling as shown in Figure 2.3. During screening step, the effluents 

go through bar screens to remove coarse matters and through fine screens to reduce fine 

suspended solids. In the equalization and sulfide oxidation step, mixing-cum-aeration 

devices are used to keep the effluent homogeneous and avoid suspended solid settling; in 

addition, sulfides are eliminated by catalytic oxidation (UNIDO, 2011). The chemical 

treatment step is conducted through coagulation and flocculation processes. During this 

step, coagulants, like alum, iron sulfate, iron chloride or lime, are used to destabilize 

colloids by charging them with positive charge to facilitate flocs formation during 

flocculation process. During this step, chromium contaminates in the effluents precipitate 

as chromium hydroxide and are removed with the other suspended solids during the settling 

step (UNIDO, 2011; Reynolds & Richard, 1996).     

 

 

 

Figure 2.3: Schematic Diagram for Primary Treatment Stage 

 

 

 



www.manaraa.com

16 | P a g e 

 

 Secondary Treatment 

Secondary treatment is basically a biological treatment conducted to remove 

organic matters causing high COD, BOD and any other substances remaining from the 

primary treatment. The most common biological treatment used in tanneries wastewater 

treatment is the activated sludge with extended aeration method. This method is an aerobic 

biological method that depends on using micro-organisms to digest organic matters in 

presence of oxygen in aeration tank then the effluents are kept for settling in the clarifier 

as shown in Figure 2.4 ( UNIDO, 2011).   

 

 

 

 

 

Figure 2.4: Schematic Diagram for Secondary Treatment Stage 

 Tertiary Treatment  

Tertiary treatment is and optional stage conducted in case of the quality of the 

treated wastewater, produced from primary and secondary treatment, doesn’t satisfy the 

required specifications. During this stage, H2O2 oxidation and ozonation processes are 

conducted for further treatment to eliminate any compounds that the micro-organism 

cannot digest.  

2.3.2  Other Treatment Methods for Chromium Removal 

Chromium removal is one of the important targets of tanneries wastewater 

treatment processes due to its hazardous effects on the human health and environment. 

However, the conventional treatment method explained in the previous section usually 

Excess Sludge  



www.manaraa.com

17 | P a g e 

 

doesn’t show effective performance in chromium removal. As a result, other advanced 

treatment methods are studied recently to be used in chromium removal from tanneries 

wastewater. Some of these methods will be discussed in the following sections (El-Khateeb 

et al., 2017).  

2.3.2.1  Ion Exchange  

Ion exchange is a water and wastewater treatment method which is based on 

exchanging the ions of the dissolved contaminant with the ions with the same charge that 

belongs to other substance called “resin” (New Hampshire Department of Environmental 

Services, 2009). Ion exchange resin is a polymer or solid substance which has the ability 

to sorb the ions of the contaminant, dissolved in the solution go through it, and replace 

them with its ions that have the same charge (Patel, 2016; Reynolds & Richard, 1996). Ion 

exchange treatment is studied for chromium removal for both states of oxidation, Cr III 

and Cr VI, and it showed good removal efficiency. For the removal Cr VI, various resins 

were used in the removal of Cr VI and the removal efficiency reached 99 % without 

changing the pH of the solution (Kumar et al., 2008; Shi et al., 2009). In addition, ion 

exchange was studied for Cr (III) removal from tannery wastewater and the removal 

efficiency also reached 99% using strongly acidic cation resins (Cetin et al., 2013; 

Meshram et al., 2012). There are many advantages for ion exchange treatment method that 

motivated using it in chromium removal including low running cost, low required energy 

and the low cost of regenerate chemicals for the resins. However, resins in ion exchange 

method tend to adsorb and accumulate organic matter which affects the sorption capacity 

of the resin and enhance bacterial growth. Also, chlorine residues in wastewater cause 

serious damage for resins and reduce their life time (Patel, 2016).   

2.3.2.2  Adsorption 

According to Reynolds & Richard, 1996, adsorption process is a treatment process 

that depends on collecting the contaminants onto the surface of the adsorbent particles. 

There are two types of adsorption according to the bonding type between the adsorbent and 

adsorbate; the first type is physical adsorption and the second type is chemical adsorption. 

Physical adsorption is widely used in environmental engineering and the common 

adsorbent used in industrial wastewater treatment is activated carbon (Grassi et al., 2012; 



www.manaraa.com

18 | P a g e 

 

Reynolds & Richard, 1996). Adsorption treatment using activated carbon was used in 

chromium removal from tanneries wastewater and the removal efficiency reached 56% 

using commercial activated carbon, 78% using activated carbon derived from tannery 

wastes and 86-98% using activated carbon derived from sugar industrial wastes (Fahim et 

al., 2006; Itodo et al., 2018; Louarrat, 2018). Despite the effectiveness of activated carbon 

in chromium removal, the high cost and energy consumption of activated carbon 

preparation process are considered as significant disadvantages of this treatment method 

(Grassi et al., 2012). As a result, several researches were conducted to study the efficiency 

of using other low-cost materials as adsorbents for the removal of heavy metals, like 

chromium, from industrial wastewater. Organic and inorganic wastes and byproducts were 

used as low-cost adsorbents and they showed good treatment performance as will be 

discussed in the upcoming sections. However, the removal efficiency of these adsorbents 

varies depending on the characteristics of the material; in addition, some of the organic 

wastes, like rice straw, rice husk, wheat straw and others, need chemical modification in 

order to increase their removal efficiency which increase the treatment cost (Grassi et al., 

2012). In addition, there are many factors affecting adsorption process like initial ion 

concentration, adsorbent dosage, temperature, pH value, contacting time, ionic strength 

and the interaction between the adsorbent and adsorbate; these factors put certain 

limitations on the application of adsorption treatment (Sadegh & Ali, 2018)  

2.3.2.3  Membrane Separation 

   Membrane separation is one of the advanced treatment methods used in 

separating heavy metals ions from industrial wastewater. Membrane separation method is 

based on separating contaminants from wastewater using selectively permeable membrane 

and under certain driving force to cause mass transfer (Reynolds & Richard, 1996). There 

are three types of membrane separation including dialysis, electrodialysis and pressure-

driven membrane separation. The driving force required for separation varies according to 

the type of membrane separation; it is difference in concentration for dialysis, electric 

potential for electrodialysis and applied pressure for pressure-driven membrane separation. 

Pressure-driven membrane separation is the common type used in industrial wastewater 

treatment and it is classified, according to pore size of the membrane and the applied 



www.manaraa.com

19 | P a g e 

 

pressure, into four types include  microfiltration, ultrafiltration, nanofiltration and reverse 

osmosis as shown in Table 2–2 (Kocurek et al., 2015). 

Table 2–2: Pressure-driven Membrane Separation Processes (Kocurek et al., 2015) 

Membrane Separation 

Process 
Particle Size Operating Pressure 

Microfiltration >0.1 μm <500 kPa 

Ultrafiltration 10 – 100 nm 1000 kPa 

Nanofiltration 1 – 10 nm 4 MPa 

Reverse Osmosis 0.1 – 1 nm 10 MPa 

 

Microfiltration and ultrafiltration are suitable for the removal of suspended solids, 

colloids, bacteria and viruses and high-molecular substances as their separation mechanism 

is based on sieve effect, so they are usually used in pre-treatment stage. On the other hand, 